| r
Page

Giller fr. o. m. ram nr
Valid from frame No ML-6000

Giller fr. 0. m. motor nr 1
Valid from engine No 2055000

Reservdelar
Spare parts
360 moto cross

AR O 1

- B Husqgvarna

Printed in Sweden

10 12 054-96 1,58-75



) Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tatringar:

Sealing rings:

L = Lingd
Length

langd (M6 x 30)
length

Gingdimension x
Thread dimension x

Gingdimension (M8)
Thread dimension

Typ,inre @ x yttre@d x tjocklek (FBB 6,4 x 10x 1)
Type,inner @ x exterior@ x thickness

Typer:
Types:

FBB = Fjiderbricka, 6ppen
Spring washer open

FA = Fjéderbricka
Spring washer

LI = Lasbricka innertandad
Lock washer, inside indent

(SKF 6301)

l

Fabrikantens beteckning
Manufacturers description

Inred x yttre@d x tjocklek (25x42x7)
Inner@ x exterior® x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 054-96

1.5 8.75



@Husqvarna

Ram - Fotbromsreglage - Fotstid - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 15 12 263-01 2| Kulring 36| 15 10 563-01 1| Parkeringsstod

Ball ring Parking rest
2| 15 12 227-01 1| Styrlagerskil 37| 15 10 572-01 1 Fjider
Bearing shell Spring
3| 15 10 553-01 1 Ram 38| 28 16 300-12 1 Bricka 17 x 30 x 3
Frame Washer
4] 15 10 555-02 2| DBuffert 39| 28 35 400-11 1 Saxpinne
Buffer Split pin
5/ 15 12 233-01 1 Lagerskdl undre 40| 15 19 344-01 21 Nummerpldtfiste
Bearing shell lower Number plate att.
6| 1515 193-01 1 Bromslink 41| 15 19 943-01 2| Nummerplitfiste
Brake link Number plate att.
7| 15 15 184-01 1 Bussning 42 | 2580 142-01 4| Mutter M6
Bushing Nut
8| 2580 142-01 2 Mutter M6 43| 15 19 342-01 4| Bussning
Nut Bushing
91 1515 107-01 1 Bussning 44| 28 01 416-01 4| Bricka 6,5x22x 1,5
Bushing Washer
10| 15 15 108-01 1 Hylsa 45| 20 06 370-11 4| Skruv M6 x 20
Sleeve Screw
11 20 06 374-12 Skruv Mé x 30
Screw
12] 15 15 176-01 1| Bromssting
Brake rod
13| 1515 112-01 1 Fjider
Spring
14| 12 15 160-01 1 Fjader
Spring
15| 15 15 173-01 1 | Vingmutter M6
Wing nut
16 | 20 06 461-14 1 Skruv M8x50
Screw
17| 15 15 182-01 1 Bromspedal
Brake pedal
18 | 15 15415-01 1 Bussning
Bushing
19 1 28 01 501-01 1 Bricka 8,5x23x 1,5
Washer
20 | 25 82 118-14 Mutter M8
Nut
21| 20 06371-12 2 Skruv Méx22
Screw
22 | 25 09 316-11 1 Mutter M6
Nut
23 | 15 10 559-01 Distans
Distance
24 | 15 10 556-01 2 | Motorfistpldt
Engine clamp plate
25 |15 13 051-01 1 Fotstsd ho
Footrest right
26 | 15 13 047-01 1 | Fjider hd
Spring right
27 | 15 13 053-01 1 | Fotstod vd
Footrest left
28 |15 13 048-01 1 Fjidder vd
Spring left
29 120 06 462-12 2 Skruv M8 x 40
Screw
30 |20 06 472-12 2 Skruv M8 x 105
Screw
32 |15 10 561-01 2 | Motorfastpldt
Engine clamp bolt
33 12582 118-14 5 | Mutter M8
Nut
34 120 06 477-12 2 | Skruv M8 x 130
Screw
35 115 10 565-01 1 Fiste
Attachment
10 12 054-96 1.5 8.75




Framgaffel - Bakgaffel
Front fork - Rear fork

@Husqvarna

12—-22;25- 31




B@ld Det. nr st. Beniirpn@ng Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.{| Partnumber |pcs. Description
1|15 12 264-01 1 Framgaffel kpl. 34 | 15 10 583-01 2 | Ststdimpare
Front fork compl. Suspension unit
2 | 15 19 001-01 3 | Nummerpldt vit 351 15 19 829-01 4 | Bussning
Number plate white Bushing
3| 15 19 362-01 1 Hillare 36 | 15 10 579-01 2 | Stétdimpare
Holder Damper
4| 15 19 360-01 1 Wire guide 37 | 15 19 823-01 2 | Fjider(110 1b/in)
Wire guide Spring
5115 12 152-01 1 Mutter 38 | 25 81 170-12 2 Mutter M12 x 1
Nut Nut
6| 15 12 118-02 1 Gaffelpldt 8vre 39 | 15 10 560-01 1 Fistbult
Fork plate upper Att. bolt
7121 35203-12 4 | Skruv UNF 3/8 x 57 40 | 15 10 541-01 1 Bakgaffel
Screw Rear fork
8 128 01 577-01 4 | Bricka 10,5 x 16 x 2 41 | 15 10 593-01 2 Elastisk bussning
Washer Elastic bushing
9|25 41 303-11 4 Mutter UNF 3/8 42 | 20 24 463-01 1 Skruv M8 x 60
Nut Screw
10 | 15 12 261-01 2 Gaffelben kpl. 43 | 25 80 153-01 1 Mutter M8
Fork leg compl. Nut
11 | 15 12 265-01 1 Gaffelkrona 44 | 15 10 573-01 2 Skruv
Fork crown Screw
12 | 15 12 159-01 2 Gaffelben nedre 45 | 25 09 318-11 2 Mutter M8
Fork leg lower Nut
13 | 156 12 151-01 2 | Skraphylsa 46 | 15 15 409-01 1 Kedjestyrare
Scratch sleeve Chain guide
14 | 15 12 165-01 2 Avstrykare 47 | 15 15 414-01 2 | Bussning
Stripper Bushing
15 | 29 65 650-01 4 | Téatring 37 x47 x 7 48 [ 15 15 413-01 2 | Hylsa
Seal Sleeve
16 | 15 12 260-01 2 | Bricka 8vre 49 | 15 15 412-01 2 | Rulle
Washer upper Roller
17 | 25 82 116-14 2 Mutter M6 50 | 20 06 376-12 1 | Skruv M6 x 40
. Nut Screw
18 | 28 16 201-01 4 | Bricka 6,4x 12x 1,5 51 | 25 80 142-01 1 Mutter M6
Washer Nut
19 | 20 06 362-11 2 | Skruv M6 x 8
Screw
20 | 20 24 383-14 2 | Skruv Mbé x 65
Screw
21 | 15 12 259-01 2 | Bricka undze
. Washer lower
22 | 20 06 497-12 2 | Skruv M10 x 35
Screw
23 | 15 12 234-01 1 Styrlagersk3l
Bearing shell
24 | 15 12 226-01 1 | Styrlagerkona
Bearing cone
25 | 15 12 257-01 2 Didmpspindel
Damping spindle
26 | 15 12 258-01 2 Tédtningsbricka
Washer ;
27 | 15 12 170-01 2 Gaffelben 8vre ’
Fork leg upper
28 | 15 12 239-01 2 Ventilhus
Valve body
29 | 15 12 173-01 2 | Propp
Plug
30 | 15 12 174-01 2 Toppskruv
Top screw
31| 15 12 231-01 2 | Fjdder
Spring
32 | 25 80 171-01 4 Mutter M10
Nut
33| 20 06 500-12 4 | Skruv M0 x 45
Screw
10 12 054-96 1.5 .75




B Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




B@ld Det. nr st. Ben'airgm@ng Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 1515266-01 | 1 | Gummihandtag 44 | 1513 533-01 | 1 | Sadel
Rubber handle Saddle
2 15 15 258-01 1 Gashandtag 45 20 06 459-12 1t | Skruv M8 x 40
Throttle handle Screw
6 20 62 329-12 2 | skruv M5 x 16 46 15 13 537-0t 1 Stinkskydd
Screw Splash guard
7 15 15 261-91 1 Justernippel 47 28 01 230-11 3 | Bricka 4,4x 10 x 0,5
Nipple Washer
8| 1515262-01 | 1 | Skyddshylsa 48 | 5120300-01 | 3 | Nit4x {2
Protecting sleeve Rivet
9 15 15 264-01 1 Gaswire
Throttle wire
10 15 13 029-01 1 Bromshandtag kpl.
Brake handle compl.
11 15 15 016-01 1 Bromswire
Brake wire
14 12 13 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 | Skruv
Screw
16 12 13 821-01 2 | Kabelspidnnskruv
Cable adjusting screw
18 2509 316-11 2 Mutter M6
Nut
21 16 11 999-06 1 | Frikopplingswire
Declutching wire
22 15 15 265-01 1 | Gummihandtag
Rubber handle
23 15 13 032-01 1 Kopplingshandtag kpl.
Declutching handle compl.
24 15 13 018-01 1t | Styrstdng
Handle bar
25 15 13 009-01 2 Styrhdllare kpl.
Handlebar ret. compl.
26 20 24 376-42 8 | Skruv Mé6 x 35
Screw
27 28 16 201-01 8 | Bricka 6,4 % 12 x 1,5
Washer
30 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
31 20 06 493-12 2 | Skruv M10 x 25
Screw
32 15 13 055-01 1 Handtagsskydd h&
Handle protector right
33 15 13 056-01 1 Handtagsskydd vi
Handle protector left ;
34 15 14 008-02 i Tanklock
: Tank cap
35 15 14 055-04 1 Brinsletank
Fuel tank
36 25 80 153-01 4 Mutter M8
Nut
37 28 16 231-01 4 | Bricka 8,4 x 16 x 1,5
Washer .
38 | 15 14 032-01 | 2 | Gummibussning =
Rubber bushing /
39 20 06 469-11 2 | Skruv M8 x 90
. Screw
40 15 14 041-01 1 Stsd
Support
41 15 14 056-01 1 Brinslekran
Fuel cock
42 15 14 057-01 | - | Bransleslang /m 6 x 10
Fuel hose
43 15 14 049-01 1 Tankhillare
Tankholder
10 12 054-96 1.5 .75







B@ld Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 20 06 381-12 1 Skruv M6 x 55 36 12 25 258-01 1 Bult
Screw Bolt
2 15 18 028-0t 2 Stsd 37 28 35 217-01 1 Saxpinne 2 x 12
Support Split pin
3 15 18 037-01 1 Framskirm 38 12 15 194-01 1 Bygel
Front mudguard Strop
4 15 18 039-01 1 Stddbricka
Support washer
5 25 80 142-01 4 Mutter M6
Nut
6 15 16 144-01 1 Dacklds WM1
Tyre lock
8 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut
10 15 16 029-01 1 Filgband 21"
Rim band
11 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 15 16 124-01 1 Dick 3,00 x 21
Tyre
13 15 16 142-01 1 Filg WML
Rim
14 15 16 049-12 |18 Eker L=224
Spoke
15 15 16 049-13 |18 Eker L=241
Spoke
- 15 16 087-01 - Ekersats
Spoke unit
16 | 1516 018-01 |36 | Nippel M4
Nipple
17 15 16 151-01 1 Framhjul kpl. exkl. gummi
Front wheel compl. excl. rubbe
18 15 16 102-02 1 Framnav kpl
Front hub compl.
19 15 16 663-01 1 Bromssksld
Brake plate
20 29 65 448-07 2 | Tatring 25 x 42 x 7
Seal
21 15 16 536-01 1 | Distansring
Distance ring
22 29 31 200-38 2 Kullager SKF 6302 RS
Ball bearing
23 15 16 109-01 %| 1 | Distanshylsa
Distance sleeve
25 15 16 084-01 H 1 Axelmutter
Nut
26 15 16 082-01 1 Axel
Shaft
27 15 16 543-01 1 Bromsback
Brake shoe
28 15 16 547-01 2 | ‘Returfjider
Return spring
29 15 16 548-01 1 Excenter
Brake cam
30 20 62 360-11 1 | Skruv M6 x 6
' Screw
32 15 16 667-01 1 | Bussning
Bushing
33 15 16 668-01 1 Hivarm
Lever
34 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer
35 25 80 153-01 1 Mutter M8
Nut

10 12 054-96 1.5

11



















































